Rev BisHeLr-

-
31" HALF MOCN (BLIND

CORNER) INSTRUCTIONS
{Right Side IHlustration Only)

IMPORTANT: Befare you begin, familiarize yoursel
with: the kit contents, dentify all parts, read through ail
insiructicn information and have the necessary toals an
and 1o get siarted.

CUSTOMER SERVICE: ToltFree Consumer Help Ling
for vour predect quastions during the weskday business

kS 800-626-1126

-
a7 E.g c.é pieo

A, #8 x 34" Oval Head Phlllips Wood Screw -7 req.
8. 1/4-20x34" Phillips Machina Screw -4 req.
C. 1/4-20x " Phillips Machine Screw -Breq.
G. #10x 1/2° 2hilllps Machina Screw -4 rest.
E. Plastic Screw Hola Gaps ~ 16 rag.
F. Slide Assembly -2req.
G. Postliorer Base Assembiy -2meq.
H. SupportBracket -1meq.
I. Half Moon Tray -2raq.
«J. Shatt 17 wfcap -1req.
K. Shed Support -2 Tae.
1 Raw A Traw Sunanvt Ararket -1 ea

13 1/47 minimum

capinel cpening w/ sta

nadra nrnyges

Pasition and tape template on inside of ihe face
frama vertically (hings sida) as shown In
illustration, sing a 1/16° diameter bif, drill 58"
deap pilct holes (Rrough the template at the 7
arrow lccations shown. MOTE: If installirg
Few-A-Tray (single wray) noka hole locations on
templats.

llf ||| TIE}

Match posiarer base over 4 bass heles as shown
and install to cabinet bottom using four (4] #8 x
34* oval head Phillips waod scraws. Match
suppcdt bracket over 3 remaining pilot heles as
shown and install it to cakdinet frame uaing three (3)
#3 x 37 oval head Phillips wood screws. Mow
match the oiher pesitioner base over the 4 support
bracket four (4) #3) x 172" machine screwrs NOTE:
Lock down screw an ogsifionsr base assembiy
toward opening. MOTE: For Rew-A-Tray use
bracket [L}.

Place stides on tog of sheif support with “ibis side
toward door opening” sa it wilk be closest to door
opening. Pull lop half of slide all the way cut and
match bottom half “H" [as shown) over threaded
holes of ihe shelfsuppart and fasten to shell suppor
using o (2) {1 per slide} 174 - 20 x 34 Philips
machine seTews.

Mave top hai of slidas back until you see “31"hales
an bottom hal of each slide. Maich "317 holes over
threaded shelt support holes and fastan this end of
each slide bottom Yo the shelf support using twa {2)
mare 1/4 - 20 x 34" Phillips maching screws.

Mo mateh tray aver bre slide rails with the 4 hales
shown matcheet aver the 4 7315 on ike tap half of
the slide rails. Fasten iray to rails using four {4}
1#4 - 20 x 1" Phillips machine screws. Then push
plaslic caps inta alk @ tray heles (illusiration shaws
4 in place and 4 above screws).

Take yaur pivat & slde assembly, match it over the
bottom positioner base and insedt the shaft througin
tha top positoner base, the pival and slide assem-
bly, and inia the boitom positioner fase uniil shaft
bottem {opan end) sets Oh cabinet Dotlom. Maw
using your screw driver, tighten: The sed screws on
both posilloner bases {arow top set screw). Be
sure o tignten Doltom positionar base set screw
{not visible in ilustration).

Pivot Oniy Assembly: Install ray direcily to shelf
support using faur {3} 174 - 20 x 1~ Philips machine

screws. Mote: Make sure sciaws arg instalied
fheough the fray atibe 4 locations shawnin the ilus-
fration.

Maws slide *~= pivat assemitly on shaft so tvestson

aer bage. “Your installation is now

the top oc -
Jould lock like the ilusieatfon.

complele a

REV-A-SHEW"

et Tl Clopssiong Showce!

P.C. Hox 99585 » Jeiflarsontown, KY 40235

1-6886-31

800-626-1126 » FAX 502-491-2215

LRIAT  9ERZ /BT /96

BC/EERITLG

Bl SIANTAYD ALTITTRNE

TR/ 3o9d



31" HALF MOON (BLIND

CORNER) INSTRUCTIONS

{Left Side lllustraticn Oniy)
IMPOATANT: Befora you begin, familarize yourself
with the %t contenls, identify all parts, read through atl

instruciion infermation and have the necessary taoks on
hand to gel starfed.

CUSTOMER SERVICE: Tull Free Consumer Help Line
faryour product quesiions during the weekday business

hors: 800-626-1126

{A.? B.E c.g ples

A

A, #8 x 34" Oval Head Philllps Wood ™ -ew

B. 14 -20x 3" Phillips Machne & Fl A
C. 1/-20x 1" Phillips Machine 5; ~ B ret.
D. #10x1/2" Phillips Machine S ‘f, -4 red.
E. PlasticScrewHolaCaps %% - 16 req.
F. Side Azsembly ‘ -2 req.
5. Positioner Baza Assembiy -2req.
H. Support Bracket -1 req.
L HaH Moon Tray -2Zreq.
J. Shaft 17" wicap =1 req.
K. Sheif Support -2 req.
L RewA-Trav Sunnort Brackat =% ren.

Pusmlun EH'I! tape tempfate on inside of the face

frame wvertically thinge side) as shown in
illustration. Using a 1/16" diameter bit, drill 578"
deep pilot holes ibrough the template at the 7
amow locations shown. NOTE: If installing
Hew-A-Tray (single iray) note hale |ocations an
template.

e p

Match positioner base cver 4 base holes as shown -
and install to cabinet boftomn using four (4] 48 =
34" oval head Phiflips wood serews. Mateh
support bracket ower 3 remafning pidot hofes as
shown and install it to cabinst frarma using dhree (31
#8 x 344" oval head Phillips wood scraws. Mow
match the other positoner bass aver the 4 support
bracket four (4} #10 x 1/2" machine screws NOTE:
Faek doen seeew on onsiiionar hase agsambhy
toward ocpening. MOTE: For Fev-A-Tiay use
bracket ().

Placs slides on lop of sheli support with "his sida
toward doos aoening” s¢ it will be closest to door
opening. Pull tap half of slide all he way cut and
match bottam hatt "317 (as shown) over threadad
holes of the shelf support and fasten ta shelf support
using fwo {2) (1 per slide} 144 - 20 x 347 Phillips
machine screws:.

#ova top hatf of siides back undil you see 317 hales
an boftom hall of each slide. Match*31° hotes gver
threaded shell suppont heles and faslen this end of
each slhide kottom to the shelf support using bwvo (2)
muare 1/4 - 20 x 34" Phillips maching screws.

Maw match ray over the siide rails with the 4 holes
shown matched over the 4 *3173 on the top half of
the slide raifs. Fasten ray to rails using four [4)
1/4 - 20 x 1" Phillips machine screws. Then push
plastic caps into all 8 tray hales (itustration shows
4in place and 4 above screws).

o

Take your pivot & sfide assembily, match it over the
bottom posilioner base and ingert the shait through
e top positioner basa, ihe pivat and slida assem-
ily, and into the Dotom positener base uritil shat
potiom (open end)-5eis on cahinet boitem. bow
using your screw diiver, ighten the set screws an
both positioner hases {arrow op set scraw). Be
sure to tighten bottom positioner base set screw
{nat visible in filustralion).

Pivat Only Agsembly: Insiall uay directly to shelk
support using four {(4) 174 - 20 1" Phillips maching
screws, Mote: Make sure screws are installed
throeghihe tray atine 4 locaticns shown inthe illus-

iraiar,

Mowe slide the pivot assembly an shaft soit resis on
ihe top posiioner base. Your instalfation is now
complete and skould icok like the iHusiraton.

REV-A-SHEW"

s Bl ooy Swvice!

P.3: Box 99585 » Jeffersontown, iKY 40299

1-5800-31

AMMFRPR-1128 o« FAY 502-481-2215

LAAT  9EAT/BE /98

BT/AEERETLE

YAl S1IHIAND ALITRNE

F 5 A 5 G e



